
 
A COMPENDIUM OF BEST 

PRACTICES AND CASE STUDIES
CD Swartz, M van der Merwe-Botha & SD Freese

TT 565/13



 

 

 

 

 

Energy Efficiency in the South African Water Industry: 
A Compendium of Best Practices and Case Studies 

 

 

 

 

 

 

 

 

 

 

Report to the 
Water Research Commission 

 
by 
 

CD Swartz1, M van der Merwe-Botha2, SD Freese3 

1Chris Swartz Water Utilization Engineers 
2The Water Group 
3Waterscience cc 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

WRC Report No. TT 565/13 
June 2013 



 

 

Obtainable from: 

Water Research Commission 
Private Bag X03 
Gezina 0031 
South Africa 

 

orders@wrc.org.za or download from www.wrc.org.za  

 

The publication of this report emanates from a project entitled Energy Efficiency in the South African 
[...]
Table 2.4: Summary of Case Studies from the British Compendium (UKWIR, 2010) 

Case study Specific energy 
problem 

Process / plant 
changes 

Range of 
potential savings

Energy efficiency gains 

Water Treatment 
 ̶  Clarification 
DAF 

Reduced the 
absorbed power on 
the DAF recycle 
pumps due to more 
energy efficient 
nozzles. 

Refurbishment of plant 
and replaced all 
nozzles. 

Up to 30% from 
case studies 

30% energy reduction 
20% increase in raw water 
throughput 

DAF Case Study Decrease energy 
use by bypassing an 
item of process 
treatment. 

Implement bypass 
depending on raw 
water quality. 

 214 445 kWh per annum. 
0.021 kWh/m3 
21.4% 

Wastewater  ̶ 
 Ultraviolet (UV) 
disinfection 

A two channel UV 
layout did not need 
to operate all of the 
time but did not have 
the facility for 
upstream isolation. 
Estimated that 40% 
power saving 
available 50-75% of 
the time if flow could 
be controlled 

New software to 
control UV operation 
with flow setpoints 

Up to 40% from 
case studies 

Approximately 
134 000 kWh/y direct energy 
saving; 0.014 kWh/m3 

Sludge 
Treatment  ̶ 
Digestion 

 Fitting a macerator 
and increasing the 
pump bore has 
enabled digester feed 
to be run without 
blockages, enabling 
up to two extra tanker 
loads of sludge to be 
accepted each day. 

Lack of biogas 
production due to 
interruption of 
sludge feed to 
digesters caused 
by blockages. 

Approx. £32k/year extra 
energy generation benefit. 

Building Services  Installation of new 
voltage optimisation 
device 

Install voltage 
optimisation device 
with aim to reduce 
kWh 

~ 100 000 kWh 

Energy Recovery 
 ̶  Mini Hydro 
Turbines 

Annual generation 
between 1000 MWh 
and 12 000 MWh 

Installation of hydro-
generator  ̶  
Archimedean screw 

N/A 0.018 kWh/m3 

Combined Heat 
and Power (CHP) 
Systems 

CHP is capable of 
running a complete 
sewage treatment 
works, saving 
imported power and 
yielding ROCs or 
Carbon Credits. 

Additional new 320 
kW CHP engine to 
reinforce an existing 
CHP generation 
comprising 104 kW 
and 165 kW engines 
previously optimised 

Energy efficiency  ̶ 
carbon reduction  ̶  
reduces imported 
energy 
requirements 

Approx. 2.0 GWh/year 
0.101 kWh/m3 

 



 

15 

2.3.3. Australasia (Australia and Singapore) 

Water and energy in the Urban Water Recycle: Improving Energy Efficiency in Municipal Wastewater Treatment 
(NEWRI, 2010) 

Nanyang Environment and Water Research Institute (NEWRI) entered into an agreement in 2009 with PUB of 
Singapore to generate a report on municipal wastewater treatment which determined current energy consumption 
patterns, potential for improvement, as part of the target of achieving 80% energy reduction in the urban water 
cycle by 2030. 

The report that was published (NEWRI, 2010) presents the findings on the variations in unit process 
configurations and new unit processes which can be considered to achieve the above target. 

The project included a review of literature and GWRC reports, site visits, contributions from invited international 
researchers and professionals, and feedback from workshops organized specifically for the projects. A survey 
document was developed en sent out, and an international discussion platform also set up in the form of an e-
collaboration website to augment the workshops and e-mail communications. 

The findings from the NEWRI/PUB/GWRC study are summarised in Table 2.5. 

Table 2.5: Energy consumption at Wastewater Treatment Plants in other countries (NEWRI, 2010) 

Region Country/city/plant Primary treatment 
processes 

Secondary treatment 
processes 

Energy recovery 
systems 

North America USA Canada Screens and grit 
chambers, 
sedimentation 

Activated sludge, 
aerated lagoons, 
oxidation ditches, 
RBC, TF, lagoon 

Cogeneration, 
CHP, biogas 
utilization 

Europe Germany, Sweden, 
Austria 

Screens and grit 
chambers, 
sedimentation 

Activated sludge with 
nutrient removal 
(nitrification and 
denitrification) 

 

 

Cogeneration, 
CHP, biogas 
utilization Austria (Strass) Screens, grit 

chamber and sand 
trap 

Two-stage sequencing 
batch reactor with 
nutrient removal 

South East Asia Singapore Screens and grit 
chambers, 
sedimentation 

Activated sludge with 
nutrient removal 
(nitrification and 
denitrification) 

Cogeneration, 
CHP, biogas 
utilization 

Vietnam Screen and grit 

chambers, 
sedimentation 

Activated sludge, 

SBR (with nutrient 
removal) 

 

N/A 

Thailand Screen and grit 

chambers, 
sedimentation 

Aerated lagoon, 

oxidation ditches, 
stabilization ponds, 
activated sludge 

 

N/A 

The Philippines Screen, grit 
chamber, balancing 

 

SBR 

Cogeneration, 
CHP, biogas 

utilization 

Malaysia Screen, grit 
chamber, grease 
chamber, 
sedimentation 

Activated sludge, SBR 
(with nutrient 

removal), oxidation 
ditch, extended 
aeration 

 

 

N/A 



 

16 

Table 2.5: Energy consumption at Wastewater Treatment Plants in other countries (NEWRI, 2010) 

Region Country/city/plant Primary treatment 
processes 

Secondary treatment 
processes 

Energy recovery 
systems 

Middle-East Iran Screens and grit 
chamber, 
sedimentation 

 

Activated sludge 

CHP, biogas 
digester, space 

heating, 

transport fuel 

North-East Asia Japan Screens and grit 

chamber, 
sedimentation, 
equalization 

Oxidation ditch, 
biofilm, 

trickling filter, 
conventional aerated 
sludge, step-feed 
bioreactor (floating 
media), SBR, aeration 

 

Biogas utilization 

South Korea Screens and grit 
chamber 

Oxidation ditch, 
aerated lagoon, 
activated sludge, 

extended aeration, 
RBC 

 

N/A 

China Beijing Screens and grit 
chamber, 

sedimentation 

Activated sludge, with 
nutrient removal 

 

Cogeneration, 
CHP, biogas 
utilization 

Tanghstan Screens and grit 

chamber, 
sedimentation 

Activated sludge, 
coarse and fine bubble 
aeration 

Australia/New 

Zealand 

Yatala, Sydney, 
Melbourne, Brisbane. 
Perth 

Screens and grit 
chamber, 
sedimentation 

UASB, aerobic 
moving-bed bioreactor, 
RO, MF infiltration 

 

Cogeneration, 
CHP, biogas 
utilization Auckland Screens and grit 

chamber, 

sedimentation 

Biological filters, 
lagoons, primary 
treatment. New 

plants are activated 
sludge 

South America Brazil Screens and grit 
chamber, 

sedimentation 

Aerated lagoon or 
activated sludge 

 

N/A 

Africa South Africa Screens and grit 

chamber 

Activated sludge Biogas 

utilization 

 

Figure 2.2 provides the overall specific energy consumption (OSEC) values in plants in a number of countries, 
and shows differences in energy consumption arising from the differences in specifics at the various locations. 

Table 2.6 shows energy consumption figures for different sections of wastewater treatment plants for each of the 
countries under consideration. 



 

17 

0.265
0.298

0.118

0.3

0.405

0.305

0.258

0.3
0.32

0.475

0.604

0.373

0.447

0.605

0.661

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

A
us

tr
al

ia
 (

G
o

ld
 C

o
as

t)

A
us

tr
al

ia
 (

M
el

b
o

ur
ne

)

A
us

tr
al

ia
 (

S
yd

ne
y)

A
us

tr
ia

C
an

ad
a 

(n
itr

if
yi

ng
)

C
an

ad
a 

(n
o

n-
ni

tr
if

yi
ng

)

C
hi

na
 (

B
ei

jin
g

)

Ira
n

Ja
p

an

S
w

ed
en

U
S

A
 (S

an
 F

ra
nc

is
co

, H
P

O
, 

20
 M

G
D

 in
fl

o
w

)

U
S

A
 (S

an
 F

ra
nc

is
co

, H
P

O
, 

63
 M

G
D

 in
fl

o
w

)

U
S

A
 (S

an
 F

ra
nc

is
co

, n
o

n-
ni

tr
if

yi
ng

, >
10

 M
G

D
 in

fl
o

w
)

U
S

A
 (W

is
co

ns
in

, 
>

5 
M

G
D

 in
fl

o
w

)

U
S

A
 (W

is
co

ns
in

, 
1-

5 
M

G
D

 in
fl

o
w

)

O
S

E
C

 (k
W

h
/m

3)

Region

 

Figure 2.2: Overall specific energy consumption (OSEC) at wastewater treatment plants in other 
regions (NEWRI, 2010) 

Table 2.6: Energy consumption figures for selected countries (NEWRI, 2010) 

Energy consumption 
(kWh/m3) 

Austria 
Austria 
(Strass) 

Sweden 
China 

(Beijing) 
Japan Iran 

Total 0.304 0.317 0.475 0.258 0.320 0.300 
Preliminary 0.039 

0.068 0.136 
0.083 

0.013 
0.013 

Primary - 0.015 0.001 
Aeration 0.212 0.181 0.226 0.148 0.148 0.231 
Sludge thickening 

 
0.040 

 
0.040 

 
0.068 

0.002 
 

0.100 
 

0.021 
Sludge dewatering 0.003 
Sludge digestion 0.007 
Pumping 0.013 0.028 0.045 - 0.059 0.034 
Total energy generation - 0.346 - 0.081 0.170 0.182 
Energy Efficiency (%) - 109 - 31 50 60.67 



 

18 

Table 2.7: Energy consumption figures for wastewater treatment options in the USA (NEWRI, 2010) 

Energy consumption 
(kWh/m3) 

Facultative ponds, 
lagoons, RBCs, trickling 

filters 

Conventional activated 
sludge 

 
Oxidation ditch 

 
 

USA (Wisconsin) 

 
 

1.926 (lagoons) 
(<1 MGD inflow) 

1.437 
(0-1 MGD inflow) 

1.824 
(<1.2 MGD inflow) 

0.661 
(1-5 MGD inflow) 

0.604 
(>5 MGD inflow) 

 

2.3.3.1. Conclusions 

The following conclusions were presented by NEWRI (Nanyang Technological University) at the GWRC 
Workshop that was held on 28 June 2010 (NEWRI, 2010): 

• Treatment processes and plant configurations affect energy consumption. 
• Application of centrifugal blowers and fine bubble diffusion, and mixer location are important (lowest 

specific energy consumption  ̶  China). 
• Oversized plants may significantly increase specific energy consumption (Iran). 
• Energy consumption in sludge treatment processes can be reduced by employment of gravity thickening 

and belt filter presses, internal and external sludge heating systems, gas and mechanical mixing and 
polymer addition China). 

• Application of CHP generators (Strass) to achieve energy self-sufficiency. 
• Chemicals addition to improve anaerobic digestion (Japan). 
 

They also proposed the following approaches and technologies towards reaching a medium-term target of 50% and 
higher energy efficiency in the wastewater treatment sector (NEWRI, 2010): 

• Fine bubble air diffusion (15-40% higher oxygen transfer efficiency). 
• Dissolved oxygen control (30-60% saving in energy consumption). 
• Variable frequency drives (VFDs) (up to 50% savings for pumping energy consumption). 
• Utilization level vs. design capacity (Iran). 
• Anaerobic digestion and biogas production (20-61% energy production in surveyed countries). 
• Equipment renewal/upgrading. 
• Application of CHP generators (Strass WWTP, Tabirz WWTP) 
• Feedstock pretreatment. 
 

2.3.4. South Africa 

Contrary to the UK and US Energy Compendia, South Africa has not been actively pursuing and implementing 
energy savings projects on a large scale, mainly as result of the abundance of readily available and cheap 
electricity in the country. This means that case studies and operational data are not readily available. In cases 
where energy savings applications have been made, the data are poorly recorded and not verified. Hence, the 
South African Compendium may need to be developed to guide towards best practice a ‘developmental industry’, 
as opposed to being a Compendium of best practice by way of case study documentation. 

It is further suggested that the matrix be used to capture best practice factsheets in each subject area. Clicking on 
the factsheet code, will open a full fact sheet in a new window with full details regarding the background, 
application potential and implementation of relevant technology against the particular subject. 

The following section gives an overview of the water sector and energy in South Africa. 

2.3.5. The water industry and energy in South Africa 

2.3.5.1. Energy and the South African Water Industry 

The WRC commissioned a project to help understand the potential impact that current energy supply challenges 
are having on South Africa’s water and wastewater services. The aim of this project was to provide the South 



 

19 

African water and wastewater treatment sectors with an objective and logical evaluation of the current and 
expected impact and consequences of power outages on water and wastewater treatment services. 

From a time of overcapacity in the 1980s, the years from 2007 have been difficult for South Africa’s power sector 
in terms of generation, transmission and distribution capacity. When demand has outstripped supply there has 
been a need for load shedding. In particular, power outages were experienced between November 2007 and 
January 2008. There are ambitious plans to bolster South Africa’s generation, transmission and distribution 
capabilities, however long project lead times places South Africa in a precarious position until these projects are 
commissioned. 

South Africa has one of the most advanced water and wastewater sectors on the continent. Understanding the 
complexity of South Africa’s water supply chain is a critical component of analysing the impact of power outages 
on this sector. Numerous factors influence the amount of energy utilised in the water supply chain including the 
stage of the water supply chain, technology utilised, the use of pump or gravity feeds and the quality of the water 
being treated. Figure 2.3 provides a relative energy consumption breakdown across the water value chain. It is 
not possible to calculate how much electricity is needed, on average, to treat a megalitre of water or wastewater. 
Various factors influence the amount of energy consumed in these treatment processes, which include (Frost and 
Sullivan, 2011): 

Treatment plants that can use gravity to distribute water or wastewater will save significant amounts of energy 
because pumps are not required. 

The quality or water or wastewater influences the amount of electricity consumed. In wastewater treatment, the 
more concentrated the effluent (higher COD ‘Chemical oxygen demand’), the more efficient your treatment 
becomes. Even though your effluent may be more concentrated, the treatment process would use less energy to 
treat the same volume of solids, when compared to a diluted effluent mix. 

 

Water 

Treatment

Water 

Treatment

End 
Users
End 

Users

End 
Users
End 

Users

End 
Users
End 

Users

Wastewater

Treatment

Wastewater

Treatment
AbstractionAbstraction

DisposeDispose

Recycle

Distribution Reticulation

What is the impact of power outages on:
Water abstraction
Water distribution
Water treatment
Reticulation
Wastewater Treatment

Water Supply ChainWater Supply Chain

Reticulation

Water 

Treatment

Water 

Treatment

End 
Users
End 

Users

End 
Users
End 

Users

End 
Users
End 

Users

Wastewater

Treatment

Wastewater

Treatment
AbstractionAbstraction

DisposeDispose

Recycle

Distribution Reticulation

What is the impact of power outages on:
Water abstraction
Water distribution
Water treatment
Reticulation
Wastewater Treatment

Water Supply ChainWater Supply Chain

Reticulation

 

Figure 2.3: Areas of impact of power outages in the South African water supply chain (Frost and Sullivan, 
2011) 

Certain treatment technologies consume more energy than others. For example, reverse osmosis membranes use 
significantly more energy than other filtration techniques. 

With so many variable factors contributing to the amount of energy consumed in the water value chain it is difficult 
to quantify exactly how much energy is being consumed in total. However, it is possible to breakdown the water 
supply chain in terms of the energy consumed by each process over a range. Table 2.8 illustrates the energy 
consumption range for each water supply chain stage in South Africa. 



 

20 

Table 2.8: Energy consumption range for the South African water supply chain 
(Frost and Sullivan, 2011) 

 kWh/ML 
Process Min. Max. 
Abstraction 0 100 
Distribution 0 350 
Water treatment 150 650 
Reticulation 0 350 
Wastewater treatment 200 1 800 

 

Wastewater treatment is by far the largest consumer of energy with a range of 200-1800 kWh/ML treated. Water 
treatment typically reflects lower energy consumption figures at 150-650 kWh/ML treated (Frost and Sullivan, 
2011). Abstraction, distribution and reticulation vary depending on whether gravitational feeds are utilised or not. 

2.3.5.2. National Energy Regulator  

The National Energy Regulator (NERSA) is a regulatory authority established as a juristic person in terms of 